
IMPORTANT INFORMATION

- THIS GUIDE IS ONLY APPLICABLE TO PRODUCTS AND TRUCK MODELS SPECIFIED.

- THE CORRECT SIZE AND GRADE OF HARDWARE SPECIFIED IN THIS GUIDE MUST BE USED.

- CHECK ALL MOUNTING POINTS AFTER THE FIRST 5000KM'S IN SERVICE AND PERIODICALLY THERE AFTER.  
RE-TORQUE IF NECESSARY.

- RECOMMENDED ADDING THREADLOCKER (LOCTITE BLUE 242) TO ALL THREADS BEFORE INSTALLING.

- ALL MAGNUM PRODUCTS MUST BE INSTALLED ACCORDING TO THIS INSTALLATION GUIDE.  ANY 
DEVIATIONS MAY RESULT IN VOID OF WARRANTY.

- ANY ALTERATIONS TO THE PRODUCT MAY RESULT IN VOID OF WARRANTY.

SAFETY INFORMATION

- PROPER PERSONAL PROTECTIVE EQUIPMENT MUST BE WORN WHEN INSTALLING THIS PRODUCT.

- SOME PARTS OF THIS PRODUCT MAY BE HEAVY OR AWKWARD TO HANDLE. USE CAUTION WHEN 
HANDLING.

MODEL NUMBER: 17063
TRUCK MODEL: 2004+ PETERBILT 378/379

INSTALLATION GUIDE

REV. CHANGES OR ADDITIONS DATE REV BY DATE CHECKED BY

E UPDATE DRAWING STYLE 4/19/2024 MD 5/2/2024 LS

D HOLES IN ALUMINUM FOR LIFT ASSIST SHOWN 5/12/2024 BNS - -

C LIFT ASSIST HOLES SHOWN 5/8/2014 BNS - -

B ADDED SECOND TOW STRAP 7/15/2011 GW - -

A ADDED NOTE FOR SUPPLIED/ NOT SUPPLIED HARDWARE 3/32/2011 BS - -

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 1

1-800-661-3406
www.magnumtrailer.com



*SEE NEXT PAGE FOR LIST OF PARTS INCLUDED*

C

42818

DETAIL C
SCALE 1 : 3

94013 2X

95019 4X

10671 2X

90378 2X

17063 MOOSE BUMPER

ITEM# DWG DESCRIPTION MAT'L DIMENSIONS WT. EA STOCK 
# QTY. UOM

08965  PA  STRIKER PLATE  T1  SEE PA - 08965 .59  102903 2

08966  PA  BACKER PLATE  44W  SEE PA - 08966 .61  102860 2

09617  PA  TORSION SPRING  A228  SEE PA - 09617 .058  104745 1

09617M  PA  TORSION SPRING  - MIRROR  A228  SEE PA - 09617M .058  103664 1

09619  AA  LATCH ASSEMBLY  SEE AA - 09619 4.4  102867 1

10671  PA  HOOK STRAP BACKING  44W  SEE PA - 10671 1.1  102881 2

11237  PA  BUMPER LIABILITY DISCLAIMER DECAL  VINYL  SEE PA - 11237 .0024  104535 1

11474  PA  MOO BUMPER MAINTENANCE DECAL  VINYL  SEE PA - 11474 .0057  104536 1

19024  PA  ANTI RATTLE BUMPER  URETH 60 
DURO  SEE PA - 19024 .56  107656 2

19174  PA  AIRBAG LIABILITY DISCLAIMER DECAL  VINYL  SEE PA - 19174 .0024  107683 1

19297  AD  MOO BUMPER ALUM ASSY  SEE AD - 19297 202.  107954 1

42818  PA  CAST TOWPIN  130-90-09 
CAST IRON  SEE PA - 42818 5.4  125613 1

43940  AD  STEEL MOUNT ASSEMBLY  SEE AD - 43940 106.  125877 1

44136  PA  NAME PLATE - SMALL "MAGNUM"  3 3/8" 
X 15/16"  ALUM  SEE PA - 44136 .0036  125915 2

50710  PA  DECAL - QUALITY CONTROL  VINYL  SEE PA - 50710 .0012  127228 1

80749  O-RING  BUNA-N  1 1/2"  ID X 7/32" 
WALL (1 29/32"  OD) .0087  104934 1

82866  GROMMET - OVAL, OPEN BACK - GROTE 
92420  PVC  6" OVAL .21  101186 2

85328  LAMP, LED, OVAL, CLEAR AMBER, 
GROTE, G6013  PLASTIC  6" .38  128508 2

90349  HEX CAPSCREW - PLATED  GR. 8  5/8" NC X 4" .43  101985 2

90378  HEX HEAD BOLT - PLATED  GR. 8  5/8" NC X 3 1/2" .38  101981 2

90869  HEX CAPSCREW - PLATED  GR. 8  3/4" NC X 5" .77  101884 2

94013  STOVER NUT - PLATED  GR. C  5/8" NC .063  101481 2

94014  NYLOC HEX NUT - PLATED  GR-2  3/4" NC .13  101461 2

94018  NYLOC HEX NUT - PLATED  GR-2  5/8" NC .092  101464 2

95002  FLAT WASHER - PLATED  GR. 2  5/8" DIA SAE .037  102163 4

95014  FLAT WASHER - PLATED  GR. 2  3/4" DIA SAE .055  102160 4

95019  FLAT WASHER - PLATED  GR. 8  5/8" DIA SAE .035  102172 4

96011  FLAT C'SUNK HEX SOCKET CAP SCREW - 
PLATED  GR 5  3/8"  NC X 1 1/4" .048  104399 8

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 2

1-800-661-3406
www.magnumtrailer.com



ASSEMBLY KIT PARTS

ITEM# DWG DESCRIPTION MAT'L DIMENSIONS WT. EA STOCK 
# QTY.

10671  PA  HOOK STRAP BACKING  44W  SEE PA - 10671 1.1  102881 2

42818  PA  CAST TOWPIN  130-90-09 
CAST IRON  SEE PA - 42818 5.4  125613 1

90378  HEX HEAD BOLT - PLATED  GR. 8  5/8" NC X 3 1/2" .38  101981 2

94013  STOVER NUT - PLATED  GR. C  5/8" NC .063  101481 2

95019  FLAT WASHER - PLATED  GR. 8  5/8" DIA SAE .035  102172 4

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 3

1-800-661-3406
www.magnumtrailer.com



OEM BUMPER

BUMPER 
MOUNT FACE

TOW HOOK

 4" - 4 1/2" 

INSTALLATION PROCEDURE

1. UNINSTALL THE OEM BUMPER FROM THE TRUCK .

2. PLACE A STRAIGHT EDGE OVER THE TOW 

HOOK AND BUMPER MOUNT FACES.  IF THE 

HOOK PROTRUDES FORWARD OF THE BUMPER 

MOUNT FACE, ADDITIONAL WASHERS WILL BE 

NEEDED AS SPACERS FOR BETWEEN THE TRUCK 

AND INSTALLED BUMPER.  

NOTE:

WHEN INSTALLING THE BUMPER, CHECK THAT THE 

DISTANCE BETWEEN THE TOP OF GRILL AND THE 

BUMPER IS AROUND 4" - 4 1/2" AS SEEN IN THE 

FIGURE TO THE RIGHT.

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 4

1-800-661-3406
www.magnumtrailer.com



A B

D

E

DETAIL A
SCALE 1 : 8

1/2" NC X 1 3/4" 
GR.8 HEX BOLT
(NOT SUPPLIED) 
TYP (6)

1/2" GR.8 
FLAT WASHER
(NOT 
SUPPLIED) 
TYP (14)

DETAIL B
SCALE 1 : 8

90378

95019

1/2" NC X 1 1/2" 
GR.8 HEX BOLT
(NOT SUPPLIED) 
TYP (2)

DETAIL D
SCALE 1 : 8

10671

950194X
94013 2X

TOW HOOK

DETAIL E
SCALE 1 : 8

1/2" 
STOVER 
NUT GR.C
(NOT 
SUPPLIED) 
TYP (6)

INSTALLATION PROCEDURE
3. OPEN THE BUMPER AND ATTACH THE STEEL 

ASSEMBLY TO THE TRUCK FRAME, USING THE 

FOLLOWING HARDWARE:  

- 2 X 1/2" NC X 1 1/2" GR.8 HEX BOLT (NOT 

SUPPLIED)

- 14 X 1/2" GR.8 FLAT WASHER (NOT SUPPLIED)

- 6 X 1/2" NC X 1 3/4" GR.8 HEX BOLT (NOT 

SUPPLIED)

- 6 X 1/2" STOVER NUT GR.C (NOT SUPPLIED)

TORQUE TO 80 FT-LBS (LUBRICATED) / 110 FT-LBS 

(DRY).

5/8" NC X 2" GR.8 
HEX CAP SCREW 
(NOT SUPPLIED) TYP 
(2)

4. PLACE THE TWO 10671  HOOK STRAPS BEHIND THE 

TOW HOOK AND SECURE THEM USING THE FOLLOWING 

HARDWARE:

- 2 X 90378 HEX BOLT (SUPPLIED)

- 4 X 95019  FLAT WASHER (SUPPLIED)

- 94013 2X  STOVER NUTS  (SUPPLIED)

TORQUE TO 159 FT-LBS (LUBRICATED) / 212 FT-LBS (DRY).

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 5

1-800-661-3406
www.magnumtrailer.com



DRILL THROUGH 
THE TRUCK 
FRAME HERE

FOR HEAVY DUTY
TOW HITCH ONLY
TYP (2)

INSTALLATION PROCEDURE

5/8" NC X 2" GR.8 
HEX CAP SCREW 
(NOT SUPPLIED) TYP 
(2)

5. (OPTIONAL) DRILL THROUGH THE TRUCK 

FRAME AND ADD ADDITIONAL 1/2" GR.8 

HARDWARE IN ORDER TO IMPROVE THE 

TOWING CONNECTION.

CLOSE THE BUMPER WITH CARE AND: 

A. REVIEW FOR ANY INTERFERENCES THAT MIGHT OCCUR. 

B. CHECK FOR ANY UNWANTED RATTLES OR MOVEMENTS OF THE BUMPER. 

IF YOU HAVE ANY QUESTIONS OR CONCERNS PLEASE REACH OUT TO US.

IF EVERYTHING LOOKS GOOD, THE INSTALL IS COMPLETE, BUT PLEASE REMEMBER TO CHECK FOR RATTLES AND 

UNWANTED MOVEMENTS PERIODICALLY. IF LATCH REQUIRES ADJUSTMENTS, INSTRUCTIONS CAN BE FOUND 

ON OUR WEBSITE (https://magnumtrailer.com/resources/moose-bumper-maintenance-service-instructions/).

THANK YOU FOR CHOOSING MAGNUM.

MODEL NUMBER: 17063
DATE: 5/2/2024
REVISION: E 6

1-800-661-3406
www.magnumtrailer.com


	1
	Drawing View13

	2
	Drawing View15
	Detail View C (1 : 3)

	3
	Drawing View78

	4
	Drawing View59
	Drawing View79
	Drawing View105

	5
	Drawing View106
	Detail View A (1 : 8)
	Detail View B (1 : 8)
	Detail View D (1 : 8)
	Detail View E (1 : 8)

	6
	Drawing View117


